
FREERIDE E-XC 2015 <2015><EU><F3001O1>
WIRING HARNESS

16164

Pos Part Number Description Additional Text Quantity

0 70011076000 WIRING HARNESS LIGHT 1.00

1 70011075250 MAIN WIRING HARNESS CPL. EXC 1.00

2 0770220020 o-ring 22.00X2.00 NBR70 6.00

3 0912050107 AH SCREW DIN 0912 M5X10 5.00

4 0025060606 HH collar screw M6x60 TX30 4.00

5 70029001005 HV-PLUG COVER CAP 1.00

6 44011076305 CABLE TIE 300/4,8MM BLACK 0.00

6 44011076140 CABLE TIE 140/2,5MM BLACK 0.00



6 44011076200 Cable tie 200/4.6mm black 0.00

7 70045002100 SEAL HV-PLUG 1.00

8 70045061000 SPEED SENSOR 1.00

9 0458030080 CYLIND.SCREW M3X8 ISO 14580 SS 4.00

10 70045160050 COVER SMALL ENGINE ELECTRONIC 1.00

11 61111057000 RELAY CM1A-R-12V-H80 07 1.00

12 0025050166 HH collar screw M5x16 TX30 1.00

13 0125050003 WASHER DIN0125-A 5,3 1.00

14 70045160100 ENGINE ELECTRONIC ASSY 1.00

15 50311060200 DC HORN 12V 07 1.00

16 0024060156 HH collar screw M6x15 TX30 ONLY USA 1.00

17 58211031100 BRACKET FOR FLASHER RELAY 1.00

18 76511030000 FLASHER UNIT 1.00

19 72511081000 FLASHER HARNESS 1.00

20 70011010000 SNAP FERRITE 1.00

21 78011061000 HORN BRACKET EXC 08 1.00

22 0125050003 WASHER DIN0125-A 5,3 1.00

23 0934050003 HEXAGON NUT DIN0934-M 5 1.00

24 70045073050 CONTACT PIN (SET) 1.00

25 70045070000 ENGINE WIRE HARNESS 1.00

26 70045073000 WIRING HARNESS ECU 1.00

27 59007439000 CLAMP RSGU 18/15 03 1.00

28 0025050166 HH collar screw M5x16 TX30 1.00


